
	Immediate assessment (<10 MINUTES)

(Measure Vital sign (automatic/standard BP cuff) – 


check BP in both arms

(Measure oxygen saturation
(Obtain IV access
(Obtain 12 lead ECG (physician reviews <10 min)



(Inferior wall MI, get right sided EKG



(Perform brief targeted history and physical

(Focus on eligibility for fibrinolytic therapy (*1)

(Obtain initial serum cardiac marker levels 



(CK, Troponin I

(Evaluate CBC, chem.-15, PT/PTT, Mag, PO4, lipid 


panel (check outpt record)

(Request/review portable CXR (<than 30 minutes).



(R/O aortic dissection

(Obtain old records
	Immediate general treatment

(Oxygen at 4L/min

(Aspirin 160 to 325 mg (chewable)
(Nitroglycerin SL or spray



(If pain unresolved, start nitro drip

(Morphine IV (if pain not relieved by nitro)

(Memory aid:  “MONA” greets all patients

Morphine, Oxygen, Nitroglycerin, Aspirin








(












(*1)

Fibrinolytic Contraindications
☆1. Hemmorhagic CVA at any time

☆2. Recent Surgery (within 4 weeks)

☆3. Hx CVA, intracranial or intraspinal event within


 3 months (stroke, arteriovenous malformation, neoplasm, aneurysm, recent trauma).

☆4. Known Intracranial neoplasm

☆5.Active internal bleeding within 3 weeks 

(excluding menses)

☆6. Suspected Aortic dissection

  7. HTN> 180/110-uncontrolled

  8. Current use of anticoagulant INR 2-3; known 

bleeding disorders

  9. Recent arterial puncture at noncompressible site

10. Lumbar puncture within 7 days

11. Pregnancy

12. Active peptic ulcer

13. Age >75 (class II A)

                                     ☆absolute contraindications

(*2)

Heparin/UFH – 1st 24 hours with thrombolytics or IIb/IIIa inhibitors

-60u/kg bolus

-12u/kg/hr

-max 4000 u bolus & 1000 u/hr for pt > 70kg


-PTT 50-70 seconds

Heparin/UFH – for USA or NON-ST ELEVATED MI

-60-70u/kg-not to exceed 5,000 units

-12-15u/kg/hr-not to exceed 1,000 units Adjust dose for PTT 60-80 

LMWH – 1mg/kg BID MAX DOSE 130mg BID

*Adjust dose for renal failure




Fibrinolytic Indications
(ST elevation in 2 contiguous limb leads >1mm or >2mm in precordial leads

(New LBBB and Acute MI
(Symptoms within 12 hours

(*3)

Aggrastat

-indicated for non-ST elevation acute coronary syndrome with:

-persistent/recurrent pain despite medical therapy

-dynamic ST depression

-(+) troponin values

-Contraindications:


-SBP>180/110


-active internal bleeding

-intermittent pain

-CVA within 30d or any hx hemorrhagic CVA

-surgery within 30 days

-coumadin therapy

-Dosage:
0.4ug/kg/min infusion for initial infusion 0.1ug/kg/min X 30 min for maintenance

48-108 hrs

-continue infusion until catheterization

(*4)

Plavix (Clopidogrel)
Protocol for use in non ST elevation MI and unstable angina per CURE trial
-300 mg po (four 75mg tablets)

-Continue at 75mg daily for at least 9 months

NOTE:  If patient proceeds to bypass surgery, this therapy may increase risk of bleeding complications.

Contraindications

1. Severe thrombocytopmenia (platelet count <20K)
2. Active pathological bleeding (intracranial 

hemorrhage or bleeding peptic ulcer).
3. History of intracranial hemorrhage or hemorrhagic 

stroke
4. Known hypersensitivity to the drug
5. Severe uncontrolled hypertension

(*5)

Beta Blocker Contraindications
1.Evidence of CHF
2. Allergy to Beta Blockers
3. Advance heart block
4. Asthma
5. SBP <100
6. HR <60
7. Right Ventricle Infarct

Esmolol (Alternative to Lopressor)
-250mcg/kg/min over 1 minute then
-50mcg/kg/min for 4 minutes then if desired effect does not occur, repeat loading dose and increase maintenance infusion to 100mcg/kg/min


(*6)
TIMI RISK SCORE
FOR UNSTABLE AGINA AND
NON-ST ELEVATION MI

*If risk score >3 –transfer for catheterization within 24 hours of presentation.

PRESENTATION






POINTS

(Recent (< 24h) severe angina




1
(Increased cardiac markers





1
(ST deviation > 0.5mm






1


HISTORICAL
(Age ≥ 65
(> 3 CAD Risk Factors (Fhx, DM, active 

smoker, increased cholesterol)



1
(Known CAD (stenosis > 50%)



1
(ASA use in past 7 days





1

RISK SCORE = TOTAL POINTS (0-7)


     
















(*7)








(*8)

Reteplase dosage








TNKase dosage IV over 5 seconds

-10u IV over 2 min








-50 mg vial

-30 minutes later give 10u IV








<60kg give 30mg/6ml

   over 2 minutes








<70kg give 35mg/7ml










<80kg give 40mg/8ml










<90kg give 45mg/9ml










≥90kg give 50mg/10ml

*THESE ARE ONLY GUIDELINES.  THEY ARE NOT A SUBSTITUTE FOR CLINICAL JUDGEMENT.




CHEST PAIN SUGGESTIVE OF ISCHEMIA





Assess initial 12-lead ECG





(ST elevation or new or presumably new LBBB:  


strongly suspicious for injury


(ST-elevation AMI





(ST depression or dynamic T-wave inversion strongly suspicious for ischemia


(High-risk unstable angina/non-ST elevation AMI/troponin/cardiac marker





(Nondiagnostic ECG: absence of changes in ST segment or T waves


(Intermediate/low-risk unstable angina





Start adjunctive treatments


(as indicated; no reperfusion delay)


(B-Adrenoceptor blockers IV Lopressor 5mg 


	Q 5 min X 3 doses *See contraindications (*5)


(Nitroglycerin IV


(Heparin LMWH (*2)


(Consider ACE inhibitors (after 6 hrs but within 24 hrs)





Time from onset of symptoms?





A





C





B





Assess clinical status





Start adjunctive treatments


(as indicated; no contraindications)


(Heparin (UFH/LMWH) (*2)


(B-Adrenergic receptor blockers


(Nitroglycerin IV/topical


(Aspirin 160 to 325 mg qd


(Consider Glycoprotein IIb/IIIa 


	receptor inhibitor (*3)


(May consider use of plavix (*4)





Admit to monitored bed (4SE)


Follow:


(Serum serial markers (include 


	troponin 6-12 hrs later)


(Repeat ECG/continuous ST 


	monitoring


(Consider imaging study (2D echo


	or radionuclide)


(Consider oral B-blocker (*5)





Meets criteria for unstable or new onset angina?


                   Or


Troponin positive?





No





Yes





A





B





C





Time from onset of symptoms?





(If signs of cardiogenic shock or contraindications to fibrinolytics, PCI is treatment of choice (Class I) if available.


*Transfer to another facility if possible


If PCI not available, use fibrinolytics (if no contraindications)





<12 hours





Fibrinolytic therapy selected


(Reteplase (fixed dose)*7


(Tenecteplase (weight based dose)*8





Continued chest pain or 


ST elevation?





Transfer to tertiary


care facility





YES





YES





NO





NO





Admin to ICU





Cardiac Rehab





Assess clinical status





High-risk patient: defined by:


(Persistent symptoms


(Recurrent ischemia


(Depressed LV function (Widespread ECG changes


(Prior AMI, PCI, CABG





Transfer to tertiary


care facility for cath





<12 hours





Clinically stable





Evidence of Ischemia or infarction or recurrent chest pain?





Discharge acceptable


-Arrange 


follow-up





Admit to SDU/monitored bed


(Continue or start adjunctive 


treatments as indicated


(Serial serum markers


(Serial ECG


(Consider stress imaging study (2D echo or


 radionuclide)


(NOTE: recent data would support proceeding to cardiac catheterization if the TIMI risk score is > 3 as an alternative strategy). *6





Cardiac Rehab if AMI
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